

certificate of testing

client NeverStrip Floor Coatings
9600 Ogden Ave
LaGrange, IL 60525
product identification NeverStrip (4 oz/gal – 180 aluminum oxide grit)

test method performed **American National Standard Test Method for Measuring Dynamic Coefficient of Friction of Hard Surface Flooring Materials ANSI A326.3 – April 2017**
date of test 3.7.2019

test results

specimen results

wet dry

reading	file 1	file 2	file 3
1	0.46	0.56	0.56
2	0.49	0.64	0.61
3	0.49	0.60	0.57
4	0.54	0.63	0.64
avg	0.50	0.61	0.60

notes

testing environment 73 ±3.5°F, 50 ±5% relative humidity
sampling as received
test travel distance 6 inches
bot 3000e calibration due 4.30.2019
sensor material sbr
cleaning chemicals used n/a
sensor validation (0.49 ± 0.03) before: 0.52 / pass after: 0.47 / pass
sls water concentration 0.05%

certification statement By signing below, the lab certifies that the results were obtained after testing specimens submitted by the client in accordance to the procedures and equipment specified by the standard stated above.

approved by: 